
PARTS DIAGRAM & PARTS LIST

1

2

3

4

5

6

7

8

10

11 12

13

9

刀架组件WL3040A050000 Sheet

12” Tool rest assembly (see Page 30)

Locking handle
Handle
Sleeve
End cap
Hexagon lock nut  M12
Washer      12
Position plate
Drawbar
Tool rest base
Retaining ring
Tool Rest Height Extension 
Handle

70-978, 70-970, 70-966
P70-3040-2A
P70-3040-3A
P70-3040-4A
P70-3040-5A
P70-3040-6A
P70-3040-7A
P70-3040-8A
P70-3040-9A
P70-3040-10A
P70-3040-11A
P70-3040-12A
P70-3040-13A

PART NO.DESCRIPTION      KEY NO.
1A
2A
3A
4A
5A
6A
7A
8A
9A
10A
11A
12A
13A

NOTE: Please reference the Manufacturer’s Part Number when calling for Replacement Parts.
For Parts under Warranty, the Serial Number of your machine is required.

TOOL REST BASE 
ASSEMBLY

SHEET A

23

QUANTITY
1ea
1
1
1
1
1
1
1
1
1
1
1
1



3 2

13
14

18 20

15
16 17

22 23

26
25

27

24

31
30

29
32

33

45 3546

36
37

10 9
8

7

21

28

11

19

12

44
43

40 39 38

41
47

48
49

50
42

51
52

53
54

45
55

34

6

56

1

6

16

58

57

机
头
箱
组
件

WL
30
40
A0
20
00
0

Sh
ee
t

PARTS DIAGRAM
H

EA
D

ST
O

C
K

 A
SS

EM
B

LY
 - 

 S
H

EE
T 

B

N
O

TE
: P

le
as

e 
re

fe
re

nc
e 

th
e 

M
an

uf
ac

tu
re

r’s
 P

ar
t N

um
be

r w
he

n 
ca

llin
g 

fo
r R

ep
la

ce
m

en
t P

ar
ts

.
Fo

r P
ar

ts
 u

nd
er

 W
ar

ra
nt

y,
 th

e 
Se

ria
l N

um
be

r o
f y

ou
r m

ac
hi

ne
 is

 re
qu

ire
d.

24



PARTS LIST
HEADSTOCK ASSEMBLY - SHEET B

25

PA
R

T 
N

O
.

H
ex

 s
oc

ke
t c

ap
 s

cr
ew

   
M

12
x3

0

Sp
rin

g 
w

as
he

r  
 1

2

W
as

he
r  

   
   

   
   

12

C
ou

nt
er

su
nk

 h
ea

d 
sc

re
w

  M
4x

16

M
ag

ne
t

Pl
at

e

Sm
al

l h
an

dl
e

Sw
itc

h 
bo

x

H
ex

 s
cr

ew
   

M
5x

16

Kn
ob

Lo
ca

tin
g 

sl
ee

ve

H
ex

 n
ut

   
   

  M
12

H
ex

 s
cr

ew
   

M
8x

30

Sp
rin

g

Lo
ca

tin
g 

pi
n

H
in

ge
 s

ha
ft

H
in

ge

M
ot

or
 a

dj
us

tin
g 

pl
at

e

Ad
ju

st
in

g 
ca

m

El
as

tic
 c

yl
in

dr
ic

al
 p

in

Lo
ca

tin
g 

sh
af

t

Po
si

tio
ni

ng
 c

am

H
an

dl
e

Sl
ee

ve

En
d 

ca
p

M
ot

or

Po
ly

-v
-b

el
t

Sp
ee

d 
m

ea
su

rin
g 

he
ad

R
PM

 re
ad

er

P7
0-

30
40

-3
0B

P7
0-

30
40

-3
1B

P7
0-

30
40

-3
2B

P7
0-

30
40

-3
3B

P7
0-

30
40

-3
4B

P7
0-

30
40

-3
5B

P7
0-

30
40

-3
6B

P7
0-

30
40

-3
7B

P7
0-

30
40

-3
8B

P7
0-

30
40

-3
9B

P7
0-

30
40

-4
0B

P7
0-

30
40

-4
1B

P7
0-

30
40

-4
2B

P7
0-

30
40

-4
3B

P7
0-

30
40

-4
4B

P7
0-

30
40

-4
5B

P7
0-

30
40

-4
6B

P7
0-

30
40

-4
7B

P7
0-

30
40

-4
8B

P7
0-

30
40

-4
9B

P7
0-

30
40

-5
0B

P7
0-

30
40

-5
1B

P7
0-

30
40

-5
2B

P7
0-

30
40

-5
3B

P7
0-

30
40

-5
4B

P7
0-

30
40

-5
5B

70
-9

87

P7
0-

30
40

-5
7B

P7
0-

30
40

-5
8B

PA
R

T 
N

O
.

D
ES

C
R

IP
TI

O
N

    
  

K
EY

 N
O

.

30
B

31
B

32
B

33
B

34
B

35
B

36
B

37
B

38
B

39
B

40
B

41
B

42
B

43
B

44
B

45
B

46
B

47
B

48
B

49
B

50
B

51
B

52
B

53
B

54
B

55
B

56
B

57
B

58
B

P7
0-

30
40

-1
B

P7
0-

30
40

-2
B

P7
0-

30
40

-3
B

P7
0-

30
40

-4
B

P7
0-

30
40

-5
B

P7
0-

30
40

-6
B

P7
0-

30
40

-7
B

P7
0-

30
40

-8
B

P7
0-

30
40

-9
B

P7
0-

30
40

-1
0B

P7
0-

30
40

-1
1B

P7
0-

30
40

-1
2B

P7
0-

30
40

-1
3B

P7
0-

30
40

-1
4B

P7
0-

30
40

-1
5B

P7
0-

30
40

-1
6B

P7
0-

30
40

-1
7B

P7
0-

30
40

-1
8B

P7
0-

30
40

-1
9B

P7
0-

30
40

-2
0B

P7
0-

30
40

-2
1B

P7
0-

30
40

-2
2B

P7
0-

30
40

-2
3B

P7
0-

30
40

-2
4B

P7
0-

30
40

-2
5B

70
-9

34

70
-9

43

P7
0-

30
40

-2
8B

P7
0-

30
40

-2
9B

Po
in

te
r

Sp
in

dl
e 

pu
lle

y

Fl
at

 k
ey

 (t
yp

e 
A)

Sh
ou

ld
er

 s
cr

ew

M
ot

or
 p

ul
le

y

H
ex

 s
et

 s
cr

ew
   

M
8x

8

Sp
in

dl
e 

lo
ck

 n
ut

Sp
in

dl
e 

ha
nd

 w
he

el

Lo
ck

in
g 

nu
t

C
ov

er

H
in

ge
 s

ha
ft

C
ou

nt
er

su
nk

 h
ea

d 
sc

re
w

 M
4x

10

H
in

ge

H
ex

 n
ut

   
 M

3

M
ou

nt
in

g 
pl

at
e 

& 
R

PM
 re

ad
er

C
ou

nt
er

su
nk

 h
ea

d 
sc

re
w

   
M

5x
8

C
ou

nt
er

su
nk

 h
ea

d 
sc

re
w

  M
3x

10

Pl
as

tic
 R

PM
 re

ad
er

 d
is

c

Se
lf 

ta
pp

in
g 

sc
re

w
   

ST
4D

2x
13

Se
t s

cr
ew

   
 M

6x
25

C
ab

le
 c

la
m

p

D
is

pl
ay

 u
ni

t

In
ve

rte
r c

on
tro

l b
ox

Sp
in

dl
e

Be
ar

in
g 

  6
00

7

Fa
ce

 p
la

te
 3

-3
/8

” (
82

m
m

)

Sp
ur

 c
en

te
r

Se
t s

cr
ew

   
  M

6x
12

H
ea

ds
to

ck

D
ES

C
R

IP
TI

O
N

     
 

K
EY

 N
O

.

1B 2B 3B 4B 5B 6B 7B 8B 9B 10
B

11
B

12
B

13
B

14
B

15
B

16
B

17
B

18
B

19
B

20
B

21
B

22
B

23
B

24
B

25
B

26
B

27
B

28
B

29
B

Q
TY

.
Q

TY
.

1 1 1 1 1 4 1 1 1 1 1 4 1 2 1 6 2 1 2 2 2 1 1 1 4 1 1 2 1

6 6 6 1 3 1 1 1 1 1 1 2 4 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1 1



PARTS DIAGRAM & PARTS LIST

N
O

TE
: P

le
as

e 
re

fe
re

nc
e 

th
e 

M
an

uf
ac

tu
re

r’s
 P

ar
t N

um
be

r 
w

he
n 

ca
llin

g 
fo

r R
ep

la
ce

m
en

t P
ar

ts
.

Fo
r P

ar
ts

 u
nd

er
 W

ar
ra

nt
y,

 th
e 

Se
ria

l N
um

be
r o

f y
ou

r m
ac

hi
ne

 is
 re

qu
ire

d.SL
ID

IN
G

 L
AT

H
E 

B
ED

 A
SS

EM
B

LY
 - 

SH
EE

T 
C

3
2

4

9
10

12 13 151411

1617181921 202324
8A

22

1 5 6

7
25

C
om

pr
es

si
on

 s
pr

in
g 

sc
re

w

En
d 

ca
p

Sl
ee

ve

H
an

dl
e

Lo
ck

in
g 

sl
ee

ve

Se
t s

cr
ew

   
   

 M
6x

10

Ec
ce

nt
ric

 w
as

he
r

U
pp

er
 s

lid
in

g 
be

d

H
an

dl
e

H
ex

 s
oc

ke
t c

ap
 s

cr
ew

   
M

8x
35

H
ex

ag
on

 lo
ck

 n
ut

   
M

8

Ju
nc

tio
n 

pl
at

e

W
as

he
r  

  8

Sp
rin

g 
w

as
he

r  
 8

H
ex

 b
ol

t (
fu

ll 
th

re
ad

)  
M

8x
16

H
ex

 b
ol

t (
fu

ll 
th

re
ad

)  
M

12
x8

0

W
as

he
r  

  1
2

C
la

m
pi

ng
 p

la
te

Sp
rin

g

Lo
ck

in
g 

bl
oc

k

H
ex

ag
on

 lo
ck

 n
ut

   
M

12

St
ee

l b
al

l (
15

m
m

)

C
op

pe
r b

ille
t

Sp
rin

g

Sc
re

w
   

   
M

8x
12

P7
0-

30
40

-1
C

P7
0-

30
40

-2
C

P7
0-

30
40

-3
C

P7
0-

30
40

-4
C

P7
0-

30
40

-5
C

P7
0-

30
40

-6
C

P7
0-

30
40

-7
C

P7
0-

30
40

-8
C

A

P7
0-

30
40

-9
C

P7
0-

30
40

-1
0C

P7
0-

30
40

-1
1C

P7
0-

30
40

-1
2C

P7
0-

30
40

-1
3C

P7
0-

30
40

-1
4C

P7
0-

30
40

-1
5C

P7
0-

30
40

-1
6C

P7
0-

30
40

-1
7C

P7
0-

30
40

-1
8C

P7
0-

30
40

-1
9C

P7
0-

30
40

-2
0C

P7
0-

30
40

-2
1C

P7
0-

30
40

-2
2C

P7
0-

30
40

-2
3C

P7
0-

30
40

-2
4C

P7
0-

30
40

-2
5C

PA
R

T 
N

O
.

D
ES

C
R

IP
TI

O
N

      
K

EY
 N

O
.

1C 2C 3C 4C 5C 6C 7C 8C
A

9C 10
C

11
C

12
C

13
C

14
C

15
C

16
C

17
C

18
C

19
C

20
C

21
C

22
C

23
C

24
C

25
C

26

Q
TY

.  
   

 

2 1 1 1 1 1 1 1 1 2 2 1 2 2 2 2 2 2 2 1 2 2 2 2 1



C
om

pr
es

si
on

 s
pr

in
g 

sc
re

w

En
d 

ca
p

Sl
ee

ve

H
an

dl
e

Lo
ck

in
g 

sl
ee

ve

Se
t s

cr
ew

   
   

 M
6x

10

Ec
ce

nt
ric

 w
as

he
r

U
pp

er
 s

lid
in

g 
be

d

H
an

dl
e

H
ex

 s
oc

ke
t c

ap
 s

cr
ew

   
M

8x
35

H
ex

ag
on

 lo
ck

 n
ut

   
M

8

Ju
nc

tio
n 

pl
at

e

W
as

he
r  

  8

Sp
rin

g 
w

as
he

r  
 8

H
ex

 b
ol

t (
fu

ll 
th

re
ad

)  
M

8x
16

H
ex

 b
ol

t (
fu

ll 
th

re
ad

)  
M

12
x8

0

W
as

he
r  

  1
2

C
la

m
pi

ng
 p

la
te

Sp
rin

g

Lo
ck

in
g 

bl
oc

k

H
ex

ag
on

 lo
ck

 n
ut

   
M

12

St
ee

l b
al

l (
15

m
m

)

C
op

pe
r b

ille
t

Sp
rin

g

Sc
re

w
   

   
M

8x
12

P7
0-

30
40

-1
C

P7
0-

30
40

-2
C

P7
0-

30
40

-3
C

P7
0-

30
40

-4
C

P7
0-

30
40

-5
C

P7
0-

30
40

-6
C

P7
0-

30
40

-7
C

P7
0-

30
40

-8
C

A

P7
0-

30
40

-9
C

P7
0-

30
40

-1
0C

P7
0-

30
40

-1
1C

P7
0-

30
40

-1
2C

P7
0-

30
40

-1
3C

P7
0-

30
40

-1
4C

P7
0-

30
40

-1
5C

P7
0-

30
40

-1
6C

P7
0-

30
40

-1
7C

P7
0-

30
40

-1
8C

P7
0-

30
40

-1
9C

P7
0-

30
40

-2
0C

P7
0-

30
40

-2
1C

P7
0-

30
40

-2
2C

P7
0-

30
40

-2
3C

P7
0-

30
40

-2
4C

P7
0-

30
40

-2
5C

1C 2C 3C 4C 5C 6C 7C 8C
A

9C 10
C

11
C

12
C

13
C

14
C

15
C

16
C

17
C

18
C

19
C

20
C

21
C

22
C

23
C

24
C

25
C

PARTS DIAGRAM & PARTS LIST

27

NOTE: Please reference the 
Manufacturer’s Part Number

when calling for Replacement Parts. 
For Parts under Warranty, 

the Serial Number of your machine
is required.

TAILSTOCK
ASSEMBLY

 SHEET D

42 5

6A 7 9A8A

13 12

10

111416 151718

20 1921

22 2523 24 26

27

1 3A

28A

Live center

Magnet

Tailstock

Countersunk screw M4x10

Handle

Shaft assembly (Quill)

Hex set screw  M6x12

Hand wheel

Handle assembly

Sleeve

End cap

Handle

Retaining ring

Clamping plate

70-942

P70-3040-2D

P70-3040-3DA

P70-3040-4D

P70-3040-5D

P70-3040-6DA

P70-3040-7D

P70-3040-8DA

P70-3040-9DA

P70-3040-10D

P70-3040-11D

P70-3040-12D

P70-3040-13D

P70-3040-14D

PART NO.DESCRIPTION      
KEY
NO.

1D

2D

3DA

4D

5D

6DA

7D

8DA

9DA

10D

11D

12D

13D

14D

Hexagon lock nut M12

Washer

Drawbar

Retaining ring 

Hex nut   M4

Hinge

Cover plate

Small handle

Washer

Spring washer

Hex screw   M6x12

Pan head screw M4x8

Tool holder

Hex set screw  M8x8

P70-3040-15D

P70-3040-16D

P70-3040-17D

P70-3040-18D

P70-3040-19D

P70-3040-20D

P70-3040-21D

P70-3040-22D

P70-3040-23D

P70-3040-24D

P70-3040-25D

P70-3040-26D

P70-3040-27D

P70-3040-28DA

PART NO.DESCRIPTION      
KEY
NO.

15D

16D

17D

18D

19D

20D

21D

22D

23D

24D

25D

26D

27D

28DA

2 1 1 1 1 1 1 1 1 2 2 1 2 2 2 2 2 2 2 1 2 2 2 2 1

QTY. QTY.

1

1

1

1

2

1

1

1

1

1

2

5

1

1

1

2

1

2

1

1

2

1

1

1

1

1

1

1



PARTS DIAGRAM & PARTS LIST

LATHE BED
ASSEMBLY

SHEET E

28

32

4A 5 6 7 8

17

13 91011

16

14

15

18

19

12

202122

1

Lower bed

Cable clamp

Pan head screw  M5x8

Front rail

Rear rail

Washer

Hex head screw  M6x12

Trim cover

Clevis pin

Spring washer

Fixed plate

P70-3040-1E

P70-3040-2E

P70-3040-3E

P70-3040-4EA

P70-3040-5E

P70-3040-6E

P70-3040-7E

P70-3040-8E

P70-3040-9E

P70-3040-10E

P70-3040-11E

PART NO.DESCRIPTION      
KEY
NO.

1E

2E

3E

4EA

5E

6E

7E

8E

9E

10E

11E

Cotter pin

Hex screw   M8x12

Hex screw   M12x30

Spring washer

Washer

Electric cylinder assembly

Hex nut      M8

Hex screw  M8x20

Spring washer

Washer

Hex screw   M6x20

P70-3040-12E

P70-3040-13E

P70-3040-14E

P70-3040-15E

P70-3040-16E

P70-3040-17E

P70-3040-18E

P70-3040-19E

P70-3040-20E

P70-3040-21E

P70-3040-22E

PART NO.DESCRIPTION      
KEY
NO.

12E

13E

14E

15E

16E

17E

18E

19E

20E

21E

22E

NOTE: Please reference the 
Manufacturer’s Part Number

when calling for Replacement Parts. 
For Parts under Warranty, 

the Serial Number of your machine
is required.

QTY. QTY.

2

1

16

16

16

1

1

1

12

12

12

1

1

1

1

1

1

1

4

2

2

2



29

PARTS DIAGRAM & PARTS LIST

1

2

3

4

5 6 7

8

支腿组件WL3040A100000 Sheet

NOTE: Please reference the 
Manufacturer’s Part Number

when calling for Replacement Parts. 
For Parts under Warranty, 

the Serial Number of your machine
is required.

Leg
Washer  12
Spring washer
Hex cap screw  M12x35
Tool holder
Washer
Hex cap screw  M10x16
Rubber pads

P70-3040-1F
P70-3040-2F
P70-3040-3F
P70-3040-4F
P70-3040-5F
P70-3040-6F
P70-3040-7F
P70-3040-8F

PART NO.DESCRIPTION      KEY NO.
1F
2F
3F
4F
5F
6F
7F
8F

LATHE BASE
ASSEMBLY

SHEET F

QTY.
2
8
8
8
1
2
2
4

TOOLS NOT SHOWN OR LISTED ON PREVIOUS PAGES

Hex Wrench - 2.5mm
Hex Wrench - 3mm
Hex Wrench - 4mm
Hex Wrench - 5mm
Hex Wrench - 6mm
Hex Wrench - 8mm
Hex Wrench - 10mm

Wrench - 13mm/16mm
Wrench - 17mm/19mm
Wrench - 38mm/46mm

Knockout Bar x-long
Knockout bar small for
    spur center point

P-HEX2.5
P-HEX3
P-HEX4
P-HEX5
P-HEX6
P-HEX8
P-HEX10

P-WRENCH 13/16mm
P-WRENCH 17/19mm
P-WRENCH 38/46mm

P70-3040-KOBAR
P70-100-104A


	70-3040M4 23
	70-3040M4 24
	70-3040M4 25
	70-3040M4 26
	70-3040M4 27
	70-3040M4 28
	70-3040M4 29

